KG Dongbu Steel



Back Coating
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AN S

TESTITEM TEST METHOD TEST RESULT
CROSS CUT TEST 1/2"x1kgx5cm Good
PENCIL HARDNESS TEST Mitsubishi uni H, 2kg Good

BENDING TEST 180"Vise, 25C 2T, =9t ols
IMPACT TEST f /icxxﬂl(gi coem Good
SOLVENT RUB MEK, 2kg 5}%, Gau ze 1003
ACID RESISTANCE 5%xHCIx24HRS Good
ALKARI RESISTANCE 5%xNaOH x24HRS Good
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